ILLUSTRATED

PARTS LIST

FOR THE MODEL 3A

Clinton Chain Saw

AND ACCESSORIES

PRECISION BUILT

| MODEL 3A

CHAIN SAW DIVISION

CLINTON MACHINE COMPANY

i CLINTON, MICHIGAN, U.S.A.

p




CLINTON 3A CHAIN SAW

Parts List - Figure No. 1

=
s//
s e f 109/ﬁ 4(

160 94

12—
131

11 106 10 28 29 143 21 156 82




CLINTON 3A CHAIN SAW

PARTS LIST—ALL TYPES

Figure 1 PART NO. QUANTITY
Ref. No. PART DESCRIPTION Prefixed by 3A Type3A 1 2 3
1 BAR — Guide, Chipper Chain, 20" Length......... ... ... ... ... ... ... ...... 217 I

lbalengihmeest s il o e B e 471

2olclengthes e v PR Gaph e i o saen 369

S0l enpthe Bel-ios B s iiie o e e 360

2 “BEARING Ball (CylinderBlogk). e o & o om0 233 5] e

3 BEARING — Needle (Bearing Plate). . .......... ... . . .. . . . .. . . . .. ... ... 253 1kt 2l

4B S BEARING =" Ball (CountershaffE e e e i 196 22D

5 BEARING — Sleeve, Wrist Pin (Connecting Rod)............... ... ... ... . .. 243 ekl

6 BEARING PIN — Roller (Crankshaft Connecting Rod)................. ... .. 245 25 25 25 25

1 BELT==Drivingd(GIMED s ) e e, e 193 sl

8 BLOCK ASSEMBLY —Cylinder..o oo i i e e 230 bl

NOTE: Assembly includes Ref. Nos..

95 BOIE —HoolksiChaingllensions (e SEF " - S e s 215 T
10 BRACGKET — Tubular Frame (Frame to Cylinder Head)................ ... ... 467 151
11 BRACKET — (Blower Housing to Cylinder Head)............ ... ... ... .. ... 500 1
12 BREAKER POINTSFASSEMBLY:. - = = = 258 I =l
13 BUSHING — Clutch and Driver Assembly (Oilite) (Driver Cog Wheel)..... ... .. 20179 TSN
14:5ICAN = BreakernPointeiaesee sl e o b g L e e e 266 1e8 =]
15 sCAP—=CueliTanke Sain o e O - s S Sa e 103 i gl =l
167 < RCAP==0ilsliankiz ek - = oo i o dE - e e D ey 105 el gl
17 CAP AND GASKET ASSEMBLY —Fuel Tank......... ... ... ... . ... . .. ... 124 IR

NOTE: Assembly includes Ref. Nos. 15 and 58.
18 CAP AND GASKET ASSEMBLY —Oil Tank.... ... ........... . ... . ... .. 125 L1 el
NOTE: Assembly includes Ref. Nos. 16 and 63.
19 CARBURETOR ASSEMBLY — (Carter 2060-S)......... ... ... .. . ... ... 355 ool
CARBURETOR ASSEMBLY — (Carter 2003-S). ................. ... ... ... 141 1
NOTE: See pages 10 and 11 for complete list of Carburetor Parts.
20 CHECK VALVE — Body (With 10-32 Adj. Screw).......... ... ... ... .. ... 116-C 1
CHECK VALVEZASSEMBLY s o cni o6t oo oo s Hhsi B i 121-C 1
NOTE: Assembly includes Ref. Nos. 20, 33, 55, 56, 64, 97, 101, 130 and 142.
CHECK VALVE — Body (With 5/16-24 Adj. Screw)............ ... .. .. ..... 116-A . 1
CHECK VALVESASSEMBLY, & = = eat o d Giiii wasams 127-A 1
CHECK VALVE — Body (Without Adj.)................ ... . ... . ... . ... .. 116 1
GHECICIVALVEVASSEMBIY. | = = = — 0 o =i o sl it 121 1
21 CHIPPER CHAIN ASSEMBLY — 20” Nominal Length... . ...... ... . ... ... 216 IS
16%Nominal:lengthe ot = 0 =0 Saaiey 481
26faNominalklengthisissiesiis S5 G0 Eu s 370
30“Nominaltlength, .o . o o aene 361
22 CLAMP — Hold-Down (Oil Pressure Line)..................... ... ... ... . 362 Tl ]
23 ICEAMP == Suctiontlinhe. e e e s e L e 341-A
24 CLAMP — Top and Bottom (Tubular Handle)................ ... ... . ... . .. 201 3 AR
CLAMP — Bottom (Tubular Handle)................. ... ... ... . ..... 520 1
CLAMP —Top (Tubular Handle).................... ... .. . . 519 1
25 CLAMP AND SCREW ASSEMBLY — Shorting Switch Lead. .. ... ... ... ... .. 435 1S s o)
260 SGEIP — Springt(AIn R e e 169 1355 e
‘TYPE NO. SERIAL NOS. TYPE NO. SERIAL NOS.
3A 100 1- 700 3A 2-100 1764 - 2132
3A 1-100 101 - 1764 3A 3-100 2133 - ON

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

3



CLINTON 3A CHAIN SAW

PARTS LIST— ALL TYPES Continued

“Figure 1 PART NO. QUANTITY
Ref. No. PART DESCRIPTION Prefixed by 3A  Type3A 1 2 3
2l SCEUMCH=Body: "S- an s o o s e S S e 183 Ll el
GEUTCHFASSEMBLYE oot L e o o e B e 489 =]
NOTE: Assembly includes Ref. Nos. 27, 28, 29 and 143.
20 “CLUTCH DRUM=SBRIEDHUS - o oo s e e, 182 o |
29 mCEUTCHESHOE=—CompoSilioNis o =i oo i s e e 372 2AE) e
30 COIL ASSEMBLY — (With Iron Assembly).................................. 254 eSS
COIL — Magneto (Without Iron Assembly)........... ... . ... ... ......... 513 gl =il
M 2CONDENSER s e e i e i e 261 i S
32 CONNECTOR — Qil Line (Reduction Housing Flange)........................ 206 bt Al
33 CONNECTOR — Pressure Line (Check Valve)............................... 399 e B
34 CONNECTOR — Pressure Line (Fuel Induction Manifold)..................... 337 1l il
S COUNTERSHAET =i e e ot . = L] 173 el aeal
6= COVER AR Cleaner iy s oo sve st o i e A 166 il |
37 COVER — BiNose (Carblreton) ee v i e B s S Rt 357 il il
COVER — B’Nose Assembly (Carburetor).............. ... i, 154 1
38 COVER — Breaker BoIntS o e i i s i e 267 1l
39 COVER — ReductionfHousing i i T e el et s 190 188 il
UEECRANKSHARTE S s S v - s e 311 il
41 DECAL — Arrowhead, Trademark (Fuel Tank)............................... 115 fe] g
42 DERFEECTIOR = Al Cylinder s o 286 20228
43 ELBOW — Close Ell, 1/4-28 x 5/16-18 (Oil Pump)........................... 128 1= el
44 ELBOW — 905 Elel e e e e RE R e 170 i
45 EELFEMENT " Filters(AiriCleanen)is o i e e e o R 164 JEES
46 FELT— librication;iCam Eollower e o r F o S e 259 i ] ]
475 SEILTER —ilnternal tRuelSiank o o d s e e 130 RG] =]
48=CFLYWHEEL ASSEMBLY. = = o = e s e 210 L]
49 FRAME ASSEMBLY — Tubular Handling.................. .. .. i .. 200-B el
FRAME ASSEMBLY — Tubular Handling.............. ... o .. 200-A 1
FRAME ASSEMBLY — Tubular Handling......... . i i 200 1
50 FUEL INDUCTION MANIFOLD AND REED PLATE — (With 1/4-28 Hole). . 134-A 111
FUEL INDUCTION MANIFOLD AND REED PLATE — (With 1/8 Pipe Plug). 134 153
51  FUEL LINE AND FILTER ASSEMBLY — Internal, Fuel Tank............... 340 ol
NOTE: Assembly includes Ref. Nos. 23, 47 and 76.
52 GASKET — Air Cleaner Mounting Plate.. . ... oo oo oo 158-A e ]
GASKET — Air Cleaner Mounting Plate. . .............. .. ... ... ........... 158 1
53 GASKET —BearingPlatetoBlock.............. .. 0 il .. 248 L] ]
NOTE: Gaskets may be ordered in the following thicknesses: .025 and .035.
Use part number and designate thickness.
S GASKETE= Carhurelon s e 153 L]
55 GASKET — Check Valve Body to Oil Tank. ....................c.oiiiiii... 119 I
56 GASKET — Connector to Check Valve. ....... ... .. ... ... .. i, 395 1l
57 GASKET — Connector to Induction Manifold and Oil Pump................... 293 SN2 2
e G ASKET e Fuel T anldCapsms s o o s et S 104 s
59 GASKET:-=—InductiomeManifolds s o e e 137 11t (] L |
60 GASKET — MufflertorBlock. o ot S e 291 g iahsl
61 GASKET — Neoprene, Fuel Tank Mount, Flange............................. 433 bl
62 GASKET — Neoprene, Fuel Tank Mount, Lug............... ... ............. 432 1S =l
TYPE NO. SERIAL NOS. TYPE NO. SERIAL NOS.
3A 100 1- 700 3A 2-100 1764 - 2132
3A 1-100 701 - 1764 3A 3-100 2133 - ON

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

4



CLINTON 3A CHAIN SAW

PARTS LIST— ALL TYPES Continued

Figure 1 PART NO. QUANTITY
Ref. No. PART DESCRIPTION Prefixed by 3A  Type3A 1 2 3
63 FGASKET = 0ilTanleCap=s & = i s s 106 L&) =1
64 GASKET — Set Screw Lock Nut (Check Valve).............................. 510 17l
B BHANDFGRIP e e s A L e LS e 142 1] =]
HANBEGRIPSASSEMBLY. . o o 5 e Biseie s Sheee il i 14 It bl
NOTE: Assembly includes Ref. Nos. 65, 73, 74, 89, 90, 91, 104, 132, 135, 144
and 150.
66 ZHOUSING="Reduction:;. ies 0 02 o ey e 176-A 111
HOUSING = Reductions s S s e 176 1 ;
67 HOUSING ASSEMBLY —Blower. . ..ot 276-A 1
HOUSING ASSEMBLY —Blower.............ccoooiiiiiiiiiiiiiiiniinn. 276 ]l
68 INSULATOR — Spark Plug (Seal Tight). ... ... ..., 346 FRIE =l
69 mKEY-=Elywheels ina o= el s idevey = 5 wo sl B 0 CE SR R B 269 e |
70 KEY — Woodruff (1—Clutch to Crankshaft, 2—Countershaft).................. 184 ARl ) )
71- “EFEAD—MagnetoiHigh Tension s wss 5y v s S ans Siio e et mae 256 Al
72 LEAD — Shorting Switch toiBreaker:Poinfs: et i o i b 319 156 1]
73 LEVER — Index (Carburetor Positioning Device)............................. 160 T sl
747 LEVIER— Throftle:SpeediGontroli = i gy o o s 152 T ]
T4ALEVEER = GarburetonilnrottleSSidas o o e il e e g 358 5]
EEVER——Garhuretorglihrottle = oe e - " h e e e 148 1
75 ALINE —iFuelElexiblele ome hoo sl s i atimianie o8 ar inatis S P o B 17 155 1 gl
760 “LINE — FueltnternaliSuctionzesss il gt S ms el 0 D i e 131 TSt ]
77 SEINE —0il%(RumpitelGuidesBan) =it & s ilpe ad = ceoi e f s e = - 342 5] e
78  LINE — Pressure (Fuel Induction Manifold to Check Valve)................... 338 o
TO=SLEINK-—Throttlez 88 s vn ooy A el S 908 sl 08 454 Joides]
LINK == Throftle et o oons Commiatanan Bt - nniiaiat sodbn s 151 1
80 LOCK — Bail Hook Snap (B'N0Se COVEr)..........ovoerie i 944 1R 1Es]
81— EMURFLER— ExhalsiBom s ol s - aiidmnt BUME g - sam i i 290 WA Tkl
82 NUT — Hexagon, 7/16-20 (ESNA) (1—Clutch, 2—Countershaft)............... 185 SRR
83  NUT — Hexagon, Lock, 10-32 (Blower Housing to Recoil Starter)............... 281 4 4 4 4
g4 aNUT— HooldBOlE (Chainliension) e s e ot e R e 214 e S
85 NUT —Jamb, 1/4-20 (ESNA) (Tank to Reduction Housing)................... 132 28258
86 NUT— Jamb; 3/8-288(ESNA) (GuidesBar) .0 s s v s 8 8ol = 218 ee2 05 ).
87 NUT AND LOCKWASHER ASSEMBLY — Hexagon, Gripco, 1/4-28 (Carburetor
S S e R 145 208010 5)
88" PIN'—DrivesPistont(RihgiRetainer) s i o8t vs o st 238 i w0 )
89 PIN —Rol, 1/8 x 1 (Throttle, Speed Control)............. .. . ... ............ 159 el
PIN — Hand Grip Travel Limit (Not Illustrated).. ... ... il Bigesiie aw 392 1
90 PIN—1/8x7/8 (Rol-Pin) (Index Lever Hinge)............................. 162 e ae kTl
91 PIN —Slide, Index;Lever (Positionlock) .. v i i bl 163 el sl ]
92 SAPINP= WSt S alli - s ot talien A1 e linbelt B e 3 Lo s itEl o 240 ] |
93 PISTIONS —Standarts. = - o0 o it Dane T SanEone ou B8 eaationy. 357 231 e
PISTONCASSEMBLY: = ichenpinii io o g0 D50 3 10 BB MSRas 100 236 151 ]
NOTE: Assembly includes Ref. Nos. 88, 92, 100 and 105.
94 PLATE — Air Cleaner Mounting (Carter 2060-S)..............coviinvin... 356 %]
PLATE — Air Cleaner Mounting (Carter 2003-S). . .............covuivin.. 165 1
95 PLATE — Name, ‘Clinton Chain:Saw!' g, . .. oo i 304 IS=eE ]
TYPE NO. SERIAL NOS. TYPE NO. SERIAL NOS.
3A 100 1- 700 3A 2-100 1764 - 2132
3A 1-100 701 - 1764 3A 3-100 2133 - ON

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

5



CLINTON 3A CHAIN SAW

PARTS LIST— ALL TYPES Continued

Figure 1 PART NO. QUANTITY
Ref. No. PART DESCRIPTION Prefixed by 3A  Type 3A 1 2 3
96 P EATESASSEMB LY S Bearing i e e o s 251 | RS ]
NOTE: Assembly includes Ref. Nos. 3 and 133.
PLATE — Bearing Magneto Assembly....................................... 249 e bt il
PLUG — Snap Button (Blower Housing) (Not lllustrated)..................... 434 il
91 SPEUNGER— Check:Valve i S b (Selail a8 b8 e S0 R0t o o 2 396 il
98 = P UL Y S At s e e 273 Akl
99 = PUMP ASSEMBIEYVEE il i e e e 126 5801 S ]
100 RETAINERE_WrisBRIn . e e e 376 PR 0.
101 =RING—07 (Plimger CheelValVey. .25 50, LT il e et ST o 397 B
102 RING — Retaining (Spirolox) (Countershaft, Belt-side)....................... 195 R85
103 RING — Retaining (Spirolox) (Crankshaft, Power Take-Off Side).............. 234 AL P
104 -RING — Retaining (Tru-Arc #5002-300). ... ... % . oot 146 Theel D 1
105=SRINGESET = Pistonss. .2 = = o SollRinuni ) SIS set b 239 TS A]
NOTE: When oversize parts are required, order standard part number and
specify oversize desired. Oversizes available are .005, .010 and .020.
106 RIVET —O0.H., 1/8 x 3/16 (2—Name Plate, *3—Blower Housing Bracket). .. ... 366 28D Rseh
—Used in Model 3A 3-100 only.
107 ROD ASSEMBLY — Connecting. .................... - ANl 241 ] S
NOTE: Assembly includes Ref. Nos. 5, 6 and 108.
108 SCREW — Allen Head, 10-24 x 3/4 (Rod Cap to Connecting Rod).............. 244 Qe 05 P8
109 SCREW —F.H. w/wire hole, 8-32 x 5/16 (2—Reed to Plate, 2—Air Cleaner
Mounting Plate) (Replaces Screw and Lockwasher Assembly 3A-109, 3A-167
previousiMedels)isss L L h naE s R pat) S S0 R N 314 4 4 4 4
110 SCREW — H.H.C., 1/4-20 x 3/4 (Bearing Plate to Cylinder Block).............. 138 6 6 6 6
111 SCREW — 0.H.S.T., 6-3/8 (Breaker Points Cover to Bearing Plate)............ 268 2R )57 )
112 SCREW — Projection Weld, 10-32 (Blower Housing to Recoil Starter)........... 278 4 4 4 4
113 SCREW —R.H.S.T., 6-32 x 3/8 (Condenser Lead to Point Assembly)........... 263 e Ll
114 SCREW AND LOCKWASHER ASSEMBLY —H.H.C.,5/16 x 18 x 1
(ReductionfHousingitoiBlogky) et i i el Dl EU DR e 186 A A
SCREW AND LOCKWASHER ASSEMBLY —F.H., 5/16 x 18 x 1
(Reduetion HouSingstor B loek) e s 186-A 1
115 SCREW AND LOCKWASHER ASSEMBLY —R.H., 6-32 x 1/4 (Throttle Lever) 149 bl ]
116 SCREW AND LOCKWASHER ASSEMBLY — F.H., 8-32 x 5/16 (Qil Pump to
ATk e e e e it e by s e s Pl 109 (I
117  SCREW AND LOCKWASHER ASSEMBLY — F.H., 8-32 x 1/2 (Check Valve to
T e el o e e o T S e e 120 4 4 4
118  SCREW AND LOCKWASHER ASSEMBLY — F.H., 1/4-20 x 3/4 w/split
washer(MuttlertofBlogk)s e s ar it e N . AR 114 el 2
119 SCREW AND LOCKWASHER ASSEMBLY — F.H., 1/4-20 x 3/4, Internal
Shakeproof (5—Manifold to Block, *1—Tank to Reduction Housing).......... 112 Hi=y b
—Used in 3A 100 only, and replaces Hexagon Head on some models.
120 SCREW AND LOCKWASHER ASSEMBLY — F.H., 1/4-20 x 1 (Tank Flange to
RedUetion HouSINg) B sl it e e A R R S 363 25257
121 SCREW AND LOCKWASHER ASSEMBLY —R.H.S.T., 8-32 x 3/8 (Deflector
t020ylinden) T tenetie = oo o e e e g 281 ASSAS AN
122 SCREW AND LOCKWASHER ASSEMBLY — F.H.S.T., 10-24 x 1 (lron Assem-
blyEBearingiPlate etr St oAl SR T i e o Rt S 255 2RS0T,
TYPE NO. SERIAL NOS. TYPE NO. SERIAL NOS.
3A 100 1- 700 3A 2-100 1764 - 2132
3A 1-100 701 - 1764 3A 3-100 2133 - ON

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

6



CLINTON 3A CHAIN SAW

PARTS LIST— ALL TYPES Continued

Figure 1 PART NO. QUANTITY
Ref. No. PART DESCRIPTION Prefixed hy 3A Type3A 1 2 3
123 SCREW AND LOCKWASHER ASSEMBLY — R.H.M., 8-32 x 5/16 (Point
AssemblyitoiBearinoiRlate) s e e e e e e 260 1521 ]
124 SCREW AND LOCKWASHER ASSEMBLY —R.H., 1/4-20 x 1 1/4 (Tubular
Handle o diier s = e s e e s TR 202 6%53 " 3= 3
125 SCREW AND LOCKWASHER ASSEMBLY — F.H., 1/4-20 x 1/2 (Blower
HousingctoiBearingsPlate)is S e 5o e e e 219 4 4 4 3
126 SCREW — Headless Set, 1/4-20 x 1/2 (Nylon Lock) (Blower Housing to Bearing
Plale et et e s e o e e 539 1
127 SCREW AND LOCKWASHER ASSEMBLY — F.H., 10-24 x 1/2 (5—Reduction
Housing Cover, *3—Blower Housing Bracket to Cylinder Head)............... 191 5Es5 5888
*__Used in Model 3A 3-100 only. :
128 SCREW AND LOCKWASHER ASSEMBLY — F.H., 8-32 x 9/16 (Condenser to
BearingiRlate) Bt es e e S i e 262 eSS ]
129 SCREW AND LOCKWASHER ASSEMBLY —H.H., 1/4-20 x 3/4 (1—Tank to
Fuel Induction Manifold Lug, 1—Induction Manifold to Block)................ 138 2592 - 2D
130 SCREW AND JAMB NUT ASSEMBLY — Headless Set Screw, 10-32 x 5/8
(GheckValve)s T 2B L e Teros s e b | e 508-A 151
131  SCREW AND LOCK NUT ASSEMBLY —F.H., 1/4-20 x 1 1/4 w/stop nut
@rubulariandlesiolBracket)is Bt SEWES S he n . et - St 202-A 1]
132 SEAL — Closure (Hand Grip to Induction Manifold Assembly)................. 143 =l
133 SEAI—0ilf(BeaningiRlateli 38 Sini £ SR an = T e e 257 A Ikl
134 SEAL — Oil, Crankshaft, Power Take-Off. ... .......... ... ... ... ... . ... ...... 241 ] ]
135 SHIM — Hand Grip to Induction Manifold Assembly, 2 x 3 x .002 or .005........ 413 As Required
SHIM — Clutch to Crankshaft Assembly, 5/8 x 1 x .0050r .010. ... .. ... ... .. 410 As Required
NOTE: Use part number when ordering and designate thickness.
1365 S SHIM —SemratediStanterNut. . = =0 o L 214 As Required
1375 =SHORTINGSSWITCHFASSEMBLY. ..~ 0 288 i ]
138 "SLEEVE —CGountershaft:Spacer. ... ... .« o o o 174 1] ]
139" SPACER = 0ilfSealiRidet(Crankshaft). ..o e 296 el Rel
140 SPARK PLUG AND GASKET ASSEMBLY................................ 282 ol el
141 = SPIKEBUMBERSASSEMBLY . .. .. o e 368 w| Rl ]
NOTE: Assembly includes (3) 10-24 x 1/2 Flat Head Screw and Lockwasher
Assemblies.
142 SPRING —Check Valve.................. o e L T 398 Ll
1437 iSPRING = CluteheShoefRetaining:. . . .F ... . F 373 27 )
144 SPRING — Index Lever (Carburetor Positioning)............................. 161 1T =l
145 SPRING — Throttle Control, Left Hand Spring.......................... ..... 354 el
SPRING — Throttle Control, Right Hand Spring. . ............................ 292 1
1460 SPROCKET =SawGhainiDrive: o= o %~ = o 197 L b=l
147 STARTER ASSEMBLY — Recoil (Schnacke)...............c.ooooviviiii... 280 ]
1485 = STOP == ReedValve: By e e el s e 136 b e
149 = STRUT: —Guide BartInstallation 0 0 0 5 o8 S e 213-A Al
STRUT ASSEMBLY — Guide Bar Installation............................... 212-A Lkl
NOTE: Assembly includes Ref. Nos. 9, 84 and 149.
STRUT — Guide Bar Installation. . ..... ... ... .. .. ... .. 213 1
STRUT ASSEMBLY — Guide Bar Installation............................... 212 1
NOTE: Assembly includes Ref. Nos. 9, 84 and 149.
TYPE NO. SERIAL NOS. TYPE NO. SERIAL NOS.
3A 100 1- 700 3A 2-100 1764 - 2132
3A 1-100 701 - 1764 3A 3-100 2133 - ON

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

7



CLINTON 3A CHAIN SAW

PARTS LIST— ALL TYPES Continued

Figure 1 PART NO. QUANTITY
Ref. No. PART DESCRIPTION Prefixed hy 3A Type3A 1 2 3
1505 STUDE—Carburetor- & e iamera s - L So i et Ve S 144 200 08D
151 ST D == Giide Bapditen et e e e R 175 2500 7
152 TANK — Fuel and Qil (Flange Mounting).......... .. ... ... .. ... .. .. ... 102-A il
TANK ASSEMBLY =—FuelandQil-c - - -~ . . . 101-A 1t
NOTE: Assembly includes Ref. Nos. 17, 18, 41, 51, 152 and 153.
TANK — Fuel and Qil (Saddle Mounting)............. .. .. ... ... ........ 102 1
TANK ASSEMBLY —Fuel'andi@il- e s vy o e 101 Il
153 VABVE = EhelShul=0ff - .. o o 129 ikl
VAEVE SEueleShul-0ffs - odeerall 5 S s 0 S a s s 351 1
154 SVARVE-—Reed=230l o mi s e e Sranitaiannn o Tanndl 20 et 135 el
155 WASHER — Flat, 13/32 x 13/16 x 1/16 (Guide Bar to Strut).................. 507 2
156 WASHER — Flat, 7/16 .D. x 15/16 0.D. x 1/16 (Crankshaft, Power Take-Off Side) 402 =il
157 WASHER — Tab Type (Bearing Plate to Block).............................. 265 6 6 6 6
198 “WASHER-—Thiusts. - chise . wlo Lo il o s 78 i 177 ISE]Ee]Es]
159 WHEEL — Cog, Countershaft Drive................co i, 194 i S [
160 WIRE — Lock (Air Cleaner Mounting Plate) . ................................ 514 16 STk <l
161  WIRE — Lock (Reed Valveto Plate)............ .. ... ... . ... ... ... ..... 297 158 [ ]
TYPE NO. SERIAL NOS. TYPE NO. SERIAL NOS.
3A 100 1- 700 3A 2-100 1764 - 2132
3A 1-100 701 - 1764 3A 3-100 2133 - ON

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

PRECISION BUILT




CLINTON CHAIN SAW - RECOIL STARTER

PARTS LIST - ACCESSORIES

Recoil Starter Part No. Description Chain Saw
3A-280 Schnacke Type 3A 3-100
9 1 13 8 14 2
160507

peose ¢
XXrr

0
17 12
15 1 6 10 5 4
Part Number

Ref. No. PART DESCRIPTION Chain Saw Schnacke
1. AXLE, CLUTCH AND PIN ASSEMBLY. ... .. ... ...« . s, 424 1150-19A
2 CABLE, HANDLE AND ANTI-FRAY TUBE ASSEMBLY.................... 421 1150-22
SEECABLE— Wirec =18 ongngere ot MeEn i s e e 400 1150-6
4SS DOVER—Cable:Sheave—Assembly s n s e e 415 1150-7A
HE S SHEAVEIDRUMEASSEMBLY. 0o s e s o e T 430 1150-5
O HOUSINGE=IStanter I e e m e e s, e 416 1150-8A
7 NUT —Hex. 5/16-24 (Axle and Clutch Assembly)............................ an 1150-14
SERINUITE= H e lfoeker (2020 e e e e v ol s S e G 281
N U= iveniMembers s s e e e e e 391 1-20-75
10 PLATE AND BUSHING ASSEMBLY — Mounting. ......................... 423 1150-17
11 RING — Retaining, Recoil Assembly. ... ... ... ... ... ... . ... ... ... .. ..... 422 1150-15
12 SCREW — 10-32 x 3/8 (Recoil Assembly to Starter Housing).................. 428
13 SCREW — 10-32 x 5/16 (Recoil Starter to Engine)........................... 218
14: = SPRING=2Recolmnny v el i v e SRR 390 1150-4
IhE SHIME—RecoiBStantemNUE s 274
16 AWASHER = Cable Clampes s i o o i e s et 425 1150-20A
1 WASHER =S NoS 08l 0okt e o s et v ety i e 428

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.
9



CLINTON CHAIN SAW - CARBURETOR

PARTS LIST - ACCESSORIES

Carburetor Part No. Carter Part No. Rehuild Kit

Clinton Chain Saw

3A-147 N-2003S Not Available

Type 3A

Part No.

Ref. No. PART DESCRIPTION Chain Saw  Carter Quan.
S B W L e e S o r e e N i AL e L 310 23-37 1
2 B AL = G oK E S A T e o 3N 116-16 * 1
SR QDY = Carblre 0 e e e e e Not Supplied
4 FLOATCAND LEVERTASSEMBLY o 312 21-1058 1
St GASKETE—Needle Seatl oo o i i it e o s s MARAE S, 313 20-22 1
GEERGASKET=—BowliNut "o e e o S0 BA Sk el gy 314 20-110 1
It GASKETE = Bowl e e e s s O 315 23A-19 1
SBEE I ETEASSEMBLYSliow Speed i S ayiae i s oot il e s e 316 11-2038 1
9 NEEDLE ASSEMBLY — Main Adjustment.................................. 317 159-158S 1

RN EED B dlerAd St e s e 318 30A-55 1
e ENEEDLEETAND SEATCASSEMBLY *hom e = s ol o e e 319 25-33S 1
125 NOZZLEEPASSEMBEY —Mains S0 o o 320 12-398 1
R L B B X DA SION o vt s s o Tl s S 321 47-11 1
14@ESCREW:— Valve 'Attaching - v oo 0 Saivnses 8 Suas g 322 101-320 4
155 SSPRINGE - Idle Adjustment. . 0 o e b 323 61-475 1
165 =SPRINGE=NGhoke  Shaflirt s i Eie il BE o e e i s s TG e 324 61-369 1
17 SHAETEE S Throttlels e e e o e Ak e M 325 3-808 1
18 SHAFT AND LEVER ASSEMBLY —Choke.............. ..., 326 14-450S 1
1922 SHAETESYElcatsiese ety ~i=renialy Sl sl e ni e e e s i e e 321 24-23 1
J0REEV AV E=Thiottl e i anss s mseiletaee Bl - e e e 328 2-139 1
= VAEVESIChoke s5r v e S e e s 329 71-152 1

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

10



CLINTON CHAIN SAW - CARBURETOR

PARTS LIST - ACCESSORIES

Carburetor Part No. Carter Part No. Rebuild Kit

Clinton Chain Saw

3A-355 N2060S Not Available

Types1,2,3

Part No.

Ref. No. PART DESCRIPTION Chain Saw Carter Quan.
1= AR AL CoKeRShafiiaree vy =0 i sic ce e cqul i Rn Tl il o e 3N 116-16 2
2-BODY —Carblrelorss’ i sinmae on o Sl Goe s smies Not Supplied
JEEBOWIENE s e s s e et 531 23-47 1
4 DIALL=—Hich#SpeedtAdjustingiNeedle S s 2 s = g i 533 96-26S 1
5 FLOAT ANDELEVERZASSEMBILY= s S nc sy v b w2 s &0 ot 530 21-139S 1
S RASKETESBaw St s e e e e s 315 23A-19 1
T RS K BoW N s e e e . e e 537 20-110 1
e GASKIER —=lNecdleiSealiiiae i o e i 313 20-22 1
G BT ASSEMBLY —ilowiSpeedssaia i ir L g e e 522 11-2188 1

10SENEEDEE=—ldle’Adjusting = =0~ e 524 30A-46 1
MENEEDLEE— MainAdjustinente s oo s e 535 37-53 1
12 NEEDLEE AND SEAT ASSEMBLY w7 = = L o 529 25-219S 1
135 " NOZZLE ASSEMBLY — Main. . . 528 12-389 1
14N U= Rackin e iV ain N et e o e 536 15A-12 1
I5EESNUTEASSEMBIRY B ow e e e 561 15-508 1
16 PACKING — High Speed Adjusting Needle............. . ... ... .. ... ... 518 163-53 1
17 SPIUGE—Fxpansion = ieie Sf - Eaie = el e 321 471-11 1
185 SCREW — Slot Head - AdjustingDial. ... 534 101-344 il
1985 SCREW=—ValverAtiachinpme et tea e = e 322 101-320 4
20 SHART =Rloatz i s i v S e e i e 327 24-23 1
IR SHARTE=Alhioltle = o fa s o e e e e e e e e 523 3-833 1
22 SHAFT AND LEVER ASSEMBLY —Choke................................ 521 14-463S 1
28RS PR INIG N G ol e S A e e e e e 324 61-369 1
245 SPRING = ldle Adjustment- = e 00 s e o s a0 0 2 e 525 61-368 1
29 VARVEESCIoke =5 onineiaie - i s - e e e e e 329 7-152 1
b VAL E —lihroll e e e 526 2-160 1

NOTE: ALWAYS INCLUDE SERIAL NUMBER OF SAW WHEN ORDERING PARTS.

11



PART No. 112

PRECISION BUILT

CHAIN SAW DIVISION

CLINTON MACHINE CO.

CLINTON, MICHIGAN, U.S.A.

~

arivy QP

PRINTED IN U.S.A.



